JUKI
MOG-3700

| e

M- ORIGINAL







17 01
18 0z

27 01
28 02

a0 01
" 02

48 03

121.05359
12102752
115-01301
WZ-0420350-KP
CS-0400871-SD
SM-R040302-TP.
121-03511
119-49005
§5.7081410-SP

. S8-8110410-TP

118-n2402

NS-6110420-SP

$5-6111440-SP
121-03305
$8-7110710-SP
$8-4091015-SP
123-70201
123-70300
122-50510
SM-1040801-5C
SM-4040855-SP
B1140-716-000
122-50601
119-51100
11804309
SM-40401B55-SP
121-02307
121-02406
58-7110510-8P
123-79509
123-79608
$5-2080520-8L
121-01515
NS-6090310-SN
S$8-3080610-SP
121-013089
118-n3004
SS-R110410.TP

121-01200
SM-4041055-5P

121-03404
SM-4040655-SP
§8.7090530-SP
121-03206
121-01408
S§S-7090610-SP
118-02204
CM-3002000-01
58-4120615-SP

MOG-3700
1.FRAME COMPONENTS (1)

CLOTH PLATE ASM.
CLOTH PLATE ASM.
ECCENTRIC BUSHING

DISC SPRING

THRUST HOLDER

SETSCREW

CROTH PLATE SUPPORTER
CLOTH BASE COVER

SCREW 9/84-40 L =13.5

SCREW 11/684-40 L=35

SPRING

NUT 11/64-40

SCREW 11/64-40 L=14.0
SCREW11/64-40 L=7

SCREW 9/64-40 L=10

CLOTH BASE SIDE COVER (QVERY
CLOTH BASE SIDE COVER (INTER)
FEED MECHANISM COVER .
SCREW M4X0.7 L=8

SCREW

SPRING

GASKET

COVER

GASKET

SCREW

CHIP GUARD COVER. LEFT

CHIP GUARD COVER. LEFT
SCREW11/64-40 L=5

CLOTH WASTE COVER FOR N4, 14
CLOTH WASTE COVER (FOR 16.43)
SCREW 9/64-40 L=5

CROTH WASTE COVER STOPPER
NUT 9/84-40 ;

SCREW 9/64-40 L=6

LOOPER COVER

.. LOOPER COVER HINGE PIN

SCREW 11/64-40 1=35

LOOPER COVER BRACKET
SCREW

LOOPER GCOVER PRESSER SPRING
SCREW M4 L =6

SCREW 9/64-40 L= 45
LOOPER GCOVER PRESSER PLATE
GUIDE PLATE

SCREWS/64-40 L=6

RUBBER PLUG

ATTENTION SEAL

SCREW 3/16-28 L=A

01..FOR MOG-3704.MOG-3714 / 02..FOR MOG-3716 / 03..FOR JE /

F T . T e S T N OGO N2 X SO OO

(n
[h}}
n
n

-






qu MOG-3700

2 FRAME COMPONENTS (2}

122-50304 UPPER COVER

1 1
2 121-00707 GASKET 1
3 121-00608 OQIL CAP 1
4 SM-4051255-SP SCREW..MS5 L=12. &

5 04 121-01952 BELT COVER ASM. 1
6 04 CM-3002000-A1  CAUTION LABEL(18) i
7 04 121-01903 BELT COVER (M
8 05 121-01903 BELT COVER 1
a 068 CM-3002001-A1 SAFETY LABEL..3 (SMALL) 1
10 100-04109 GROUND MARK 1
11 12371100 BRAND LABEL 1
12 $5-4151215-SP SCREW 15/64-28 L=12 3

13 118-05207 THREAD GUIDE. LARGE 2
14 01 TA-1871602-RD RUBBER PLUG 1
15 SS-5110710-SP SCREW11/64-40 L=7 1
16 WZ-0850302-K0 WAVED WASHER 8 5X12 5X0.3 2
17 B3N13-141-HOA WASHER | 1
18 121-02000 SAFETY PLATE BRAGKET 1
19 SS-7090611-SL SCREW 9/64-40 L=6.1 2
20 02 121-02109 SAFETY PLATE 1
21 115-03703 ) SCREW STUD a
22 WP-0751576-5D WASHER 7.5X19X1.5. 4
23 WS-0822010-KP SPRING WASHER 8.2X15X2 4
24 NS-6680410-SP NUT9/32-28 4
25 115-03819 OIL RESERVOIR GASKET 1
26 11503885 OIL RESERVOIR ASM. 1
27 RO-0742401-00 RUBBER RING It
28 SM-D081001-SD SCREW (1
29 115-03810 OIL RESFRVOIR 1
an TA-0750704-R0 RUBBER PLUG 1
a1 TA-1701107-R0 ) __RUBBER PLUG 1
a2 01 121-04907 SAFETY PLATE 1
33 118-41350 FILTER BASE ASM. 1
34 03 121-05201 BELT COVER 1
35 08 SK-3412000-SC WOOD SCREW D=4.1 1 =20 2
36 118-42804 ) ) SHELTER PLATE 5
37 122-50403 UPPER GCOVER GASKET 1
38 122-50205 SIDE COVER 1
39 121-00301 SIDE COVER GASKET 1
40 SM-4N40855-SP SCREW 3
41 SM-1040801-8C SCREW M4X0.7 L=8 1
42 SS-9151210-TP SCREW 15/64-28 L=11.8 1
43 122-58000 BUSH 1
44 a4 GM-3002001-01 SAFETY LABEL. 1SMALL). 1
45 06 CM-3002001-A1 SAFETY LABEL..3 (SMALL). 1
46 100-04108 GROUND MARK = 1
47 123-71100 BRAND LABEL 1

01..FOR MOG-3704.MOG-3714 / 02..FOR MOG-3716 / 03..FOR JE / 04..FOR JAPAN / 05..FOR EXPORT / 06..FOR EXPORT(EXCEPT JE) /






MOG-3700
3.CRANKSHAFT COMPONENTS

n1 121-08213 CRANKSHAFT BUSHING D

1 1
2 01 SM-4040855-5P SCREW 3
3 02 SM-4040855-SP SCREW. . 3
4 n2 121-083n4 CRANKSHAFT BUSHING D 1
5 _121-NR4N3 GASKET 1
[ 01 B1215-804-000 i _BALL BEARING D M
7 N2  SRBR-1100003-00 BALL BEARING 1
8 121-08007 CRANKSHAFT BUSHING C 1
9 _ 123-75408 STOPPER (R} 2
10 123-71508 CRANK SHAFT 1
11 121-32155 KNIFE DRIVING ROD ASM. 1
12 §5-7111810-TP e . SCREW 11/64-40 L=18 mn
13 S8-7110840-5P SCREW 11/64-40 L.=7.8. 2
14 123-T2603 GONNEGTING ROD. 1
15 S8-7111810-TP SCREW 11/64-40 L =18 2
16 SS8-7110840-SP SCREW 11/64-40 L=7.8 1
17 B1212-704-000 BEARING RETAINER 1
18 B1211-804-000 BALL BEARING B 1
19 123-75051 UPPER LOOPER ARM ASM. 1
20 85-7111810-TP SCREW 11/4-40 L=18 2
21 SM-BD61202-TP SCREW M6 =12 ) 5N
22 S8-7111410-TP . SCREW11/64-40 =14 3 2
23 123-75309 STOPPER (L) 2
24 1 123-75150 LOWER LOOPER ARM A ASM, . 1
25 SS-7111810-TP . SCREW 11/64-40 L=18 : 2)
26 §5-7111410-TP SCREW11/84-40 L=14 2)
27 SM-B0R1202-TP SCREW M6 L=12 5
28 02 123-75259 LOWER LOOPER ARM B ASM. 1
29 S§5-7111810-TP SCREW 11/64-40 1=18 2
an 85-7111410-TP SCREW11/64-40 =14 s 2)
a1 121-07900 : _BALANCER 1
32 S5-4D8NR20-TP SCREW 1/8-44 L=6 2
33 121-NB1NG OIL ADJUSTING BAR 1
34 $5-5080212-TP SCREW 1/8-44 L=2 5
a5 122-52508 THRUST COVER 1
36 nd 119-56505 o HANDWHEEL C 1
37 B1211-804-001) BALL BFARINGB. . 1
38 115-10609 WASHER 1
39 WZ-2640310-KH WAVED WASHER 26 4X33 9X3 5 1
40 RO-3473501-00 RUBBER RING 1
41 121-07702 THRUST HOLDER 1
42 SM-4050R55-5P SCREW 3
43 * 122-80103 Ol SHIELD 1
44 120-02606 HANDWHEEL A 1
45 S5-8151150-SP SCREW 15/64-28 L=10.5 2
46 WP-0764016-SP WASHER - 1
47 SS-9681610-TP SCREW 9/32-28 L =16 1
48 03 120-25706 FLYWHEEL (G) 1
49 S$5-7111810-SP SCREW 11/64-40 L=18 3
50 121-07900 BALANCER 1
51 $5-4080620-TP . SCREW 1/8-44 L=6 2
52 121-08108 OIL ADJUSTING BAR 1
53 SS-5080212-TP . SCREW 1/8-44 =2 . i 5
54 122-52508 . . THRUST COVER 1
55 n4 119-56505 HANDWHEEL G 1

O1...FOR MOG-3704. MOG-3714 / 02...FOR MOG-3716 / 03...FOR MOG-3704.MOG-3716 / 04,,.FOR MOG-3714 / FO...R BALL HOLDER ASM.. ORDER FOR SET ON / 7. ..M.
tZFDAOELEENES, [/






MOG-3700

4.NEEDLE DRIVING SHAFT COMPONENTS

MOG-3700

1
2 SM-6061402-TP
3 12109666
a SM-B0A1402-TP
5 5S5-8090530-TP
@ 12109302
7 122-52805
8 03 MDO-500S1800
9 12109500
10 : CS-1201010-SH
1  SS-8GR0610-TP
12 01 118
13 01 121-09955
14 €Q-2520000-00
15 123-72157
16 = 12110227
17 12372108
1R RO-1082401-00
19 . SM-8040812-TP
20 05 121-11208
21 . S5-4110515-SP
22 03 121-11308
23 04 123-BRE03
24 123.72009
2B SM-4040855-SP
26 03 123.72306
27 04 123.72405
28 12112108
29 SM-404DR55-SP
a0 55-0B0720-SP
| .. 122.80608
32 06 121-10607
13 121-10804
34 121-10806
a5 SD-0280401-SL
38 04 12110706
a7 02 121-11506
8 SS-6090670-TP
a9 03 121-11605
a0 04 123-72207
a 02 SS-8080310-TP
42 02 MDO-500S2100
43 07 SS.A0R0310-TP
a4 *0d  MDO-KONS2100
45 02 12378816
a8 03 12378915
a7 4 12379012

4.NEEDLE DRIVING SHAFT COMPONENTS

'NEEDLE THREAD GLIDE STAND

. NEEDLE THREAD PRESSER PLATE

. NEEDLE THREAD TAKE-UP LEVER

FEED FORKED CRANK ASM. 1

SCREW MG L=14 . " T e — nm
NEEDLE DRIVING ARM ASM. T A S . . 1
SCREW M6 L=14 . "m

SCREWQ/64-401=50 .. ..
NEEDLE DRIVING SHAFT
BUSHING.REAR

1
1
NEEDLE DOX5 #18S 2
1
2

BUSHING. REAR .
THRUST COLLAR ASM. D=12 W=10

SCREW1/4-40 L=6 e 4
CRANK PIN G T — 1
_LINK PIN.C ASM. e . 2

_ DILWICK - nn
NEEDLE HOLDER ASM. : 1
NEEDLE BAR m
NEEDLE HOLDER METAL - i ; n
RUBBER RING 1

SCREW M4 L=6 . . ...
NEEDLE THREAD GUIDE
SCREW 11/64-40 L=5

THREAD GUIDE. 2-NEEDLE
THREAD GUIDE. CHAIN LOOPER
NEEDLE DRIVING LINK

SOREW o cumnsn . bapeg
TAKE-UP LEVER GUIDE

CHAIN LOOP

SCREW

SCOREW. .cooonon i imn it

NEEDLE CLAMP HOLDER . .
NEEDLE THREAD PRESSER GUIDE. A

NEEDLE THREAD PRESSER SPRING
HINGE SCREW D=2.8 H=4
NEEDLE THREAD PRESSER GUIDE. B

SCREWQ/R4-40 L=6
TAKE-UP LEVER. 2-NEEDLE

THREAD TAKE-UP LEVER

SCREW 1/8-44 L=28

NEEDLE DOX5 #2185

SCREW 1/8-44 L=2.8

NEEDLE DOX5 #21S

NEEDLE GLAMP ) }

2-NEEDLE NEEDLE CLAMP p
NEEDLE CLAMP

Mmd ad BI A mh b ek o A ke ma e e mi kb ma R) ah mh S mh ok e o e

01..SELECTING PART FOR FIT TOLERANCE / 02..FOR MOG-3704 / 03..FOR MOG-3714 / 04..FOR MOG-3716 / 05...FOR MOG-3704.MOG-3716 / 06...FOR MOG-
3704.MOG-3714 / 07..FOR MOG-3714.MOG-3716 /



MOG-3700
5.FEED MECHANISM COMPONENTS (1)




wBLEBCH oo
§ FEED MECHANISM COMPONENTS (1}

118-24067 MAIN FEED ROCKER ASM. 1

1
2 SM-6051202-TP SCREW M5X0.8 L=12 ) o ) ) n
3. 118-24018 PIN . . R M
4 115-30110 MAIN FEED ROGKER mh
5 1e48601 WASHER B e . m
[ NS-B620320-SP . . NUT 3/116-32 ST, m
7 B1654-704-N00 WASHER 1
8 118-24109 . MAIN FEED LINK 1
9 _ B1A20-804-000 COLLAR 1
10 82107-816-000 . . | WASHER 1
" 88.6121220-TP . SCREW 3/16-28 L=11.5 o R m—— 1
12 12147206 _.....FEED ROCKER SHAFT BUSHING. FRO ) 1
13 TA-2050416-R0 RUBBER PLUG. . 1
14 121-19210 FORKED CRANK 1
15 SM-60R1402-TP SCREW M6 L=14 i 1
16 CS-095081A-SH THRUST COLLAR ASM. D=9.53 W=8 : . 2
17 SS-8110410-TP .. ... SCREW 11/64-40L=35 ) ) 4
18 121-17306 FEED ROCKER SHAFT BUSHING. REA 1
111 S 121-18907 FEED SHAFT At i)
20 . 88-7110910-TP SCREW 11/64-40 L=R5 1
21 11828704 SLIDE BLOCK 1
22 B1R52-704-000 . SPRING ; N : 1
23 122-87603 PUSH BUTTON STUD 1
74 SM-4041455-SN SCREW M4 L=14. : 1
25 ... B1651-704-000 FELT o T P e S i A e B - o PR 1
26 TA-1030402-R0 RUBBER PLUG D=10.3 L.=4 1
27 01 118-23804 . _CRANKPING ] i
28 121-16174 FEED ECCENTRIC BODY ASM. L 1
29 B1605-704-000 RATCHET GEAR N
an 88-8110750-SP SCREW 11/64-40 1= 6.5 T . ’ n
31 SSB110710-TP._ ... ... SCREW 11/64-4D L= 6.5 T i
32 SD-0260271-SP HINGE SCREW D= 2.60 H= 2.7 i
33 B1604-704-000 _ RATGHET PAWL ) ) N
34 . PS-0300132-KH SPRING PIN 3X13 : 2
35 58-7110810-SP SCREW 11/64-40 L= 8.0 2
36 121-16307 i _FEED CAM BLOGK . o It
37 121-168408 g FEED ADJUSTING CAM o il (1
38 B1606-704-000 RATCHET PAWL SPRING mn
39 121-16505 GRANK ROD ) ) It
40 M 121-16703 T ... NEEDLE BEARING B "
41 121-17107 RATCHET GEAR SPRING m
42 SS-60RN320-SP SCREW1/8-44L= 2.5 m
43 ...121-16208 FEEDCAM — (N
44 121-16109 FEED ECCENTRIC BODY 51

01...SELECTING PART FOR FIT TOLERANCE /



[ee]

il/ﬂvv

fb/ﬂ =z
b =
S

v

.| 6.FEED MECHANISM COMPONENTS (2)

(=3
(=]
~
°
[V}
Q
=




DDA E DN A

PRy
N = D

01
02
03

k-
n AW

01
n2
03

NN R = o
N =2 D D>D~NN

™
02
a3

M A E R R PR LADLDD DB D WL WWWWWWWWNNNNNNN

03

DHDIDDIDDTA NN NN L
NDUOERE DN 2D DDA

n4

ard
x

MOG-3700
& FEED MECHANISM

11824505
SM-4040855-5P
115-29005
TA-0800504-RD
RO-0781901-00
118-24653
85-8660330-SP
115-29914
_B1624-704-000

11B-28050
SS-8110410-TP
117-01604

... 120-13306

123-82503
58-9111050-5P
123-83402
116-51809
11528602

. 121:17461

12117511
121.17412
117-01703
120-13405
115-28403
$5-9111010-SP
RE-D500000-K0
118-26310
SD-N720271-SP
118-28563
11825304
118-26401
$S-60R0410-5P
11R-28514

SM-B051202-TP
BA414-555-000
WP-0621016-SD
B1647-704-000-A
B1646-704-008.4
SS8-7060310-SP
121-19756
121-19808
121-19608

121.18905
121.20002
SS-7000620-TP
12119400
118-27607
SS-7060510-SP

11824703
121-19509
118-27904
RO-4501201-00
118-28407
WP-0371016-8D
WP-0480856-SP
SM-4041055-SP
S8-8090620-5P
118-28605
$S-6661110-8P
B1645.704-000-A
RO-0601501-00
118-91502
118-25858
SL-4051231-8C
58-409N515-5P
118-27102

_SS-4N80610-SP
118-28308

COMPONENTS (2)

FEED BAR SHAFT
SCREW
STOPPER

PLUG D=81=45
RUBBER RING

. THRUST GOLLAR ASM.

SCRW1f44ﬂL= an
WASHER

SLIDE BLOCK

COLLAR ASM.

SCREW 11/64-40 L= 3.5
MAIN FEED DOG

MAIN FEED DOG

MAIN FEED DOG
SCREW 11/64-40 |L.=90.5
AUXILIARY FEED DOG

MAIN FEED BAR ASM.
DIFFERENTIAL FEED BAR
MAIN FEED BAR
DIFFERENTIAL FEED DOG
SUB FEED DOG
DIFFERENTIAL FEED DOG
SGREW 11/64-40 L=9.5
E-RING

ADJUSTING LINK

HINGE SCREW D=7.2 H=2.7
DIFFERENTIAL FEED ROCKER ASM.
PIN

PIN.COVER

SCREW1/8-44 L=4

. DIFFERENTIAL FEED ROCKER ASM.

SCREW M5X0.8 L=12

SLIDE BLOCK

WASHER 6.2X13X1

DIFFERENTIAL FEED LOCK NUT
DIFFERENTIAL FEED HINGE SCREW
SCREW 3/32-56 L=3

RUBBER PLATE ASM.

RUBBER PREESSER PLATE

QI SHIELD RUBBER

RUBBER COVER

RUBBER BASE PLATE

SCREW 9/64-40 1.=6.1

RUBBER CASE

OIL SHIELD RUBBER.LOWER

FEED BAR SUPPORT o —
RUBBER

'RUBBER

RUBBER RING

.THROAT PLATE SUPPO.R'i' G

WASHER 3.7X8X1
WASHER 4.8X8.4X0.8
SCREW. ... ..
SCREWA/64-40 =6

DIFFERENTIAL FEED ROCKER

. SCREW1/4-40 L=11
. BUSHING

RUBBER RING

SPRING

ROCKER SHAFT ASM.

SCREW M5 L=12

SCREW 9/64-40 L.=5
DIFFERENTIAL FEED GRADUATION
SCREW 1/3-44 L=64.
SUPPORT THROAT PLATE

01..FOR MOG-3704 / 02..FOR MOG-3714 [/ 03..FOR MOG-3716 / 04..FOR MOG-3704.MOG-3714 /

BT S G e QA Sl g ) S (PRI |, Gty

B2~

1
[R}]

B S N N N N A N TN



7.CHAIN LOOPER COMPONENTS (FOR MOG-3716)

[ ]
o
~
@
U]
o]
=




g MOG-3700

1 B2103-816-0A0
2 82103-816-000-B
3 §8-7110720-TP
4 118-28751
5 B2105-816-000
6 B2102-816-000-A
7 8D-0720803-TH
8 01 B2119-816-B00
a 121-20465
10 SM-B051202.TP
11 B2111-7168-000
12 118-20207
13 12374104
14 SM-BO51202-TP
15 SM-8050402-TP
18 123-84400
17 01 122-5RA05
18 123-74203
19 §5-9110430-TP
20 122.59008
21 123.74013

22, SM-8050602-TP
23 SM-8050402-TP
24 121-22008
25 B2525-352-000
26 118-29363
27 118-29314
28 PS-0200062-KH.
29 B2531-704-000
30 85.6151210-TP

w

85-6110710-TP

01..SELECTING PART FOR FIT TOLERANCE /

7.CHAIN LOOPER COMPONENTS (FOR MOG-3716)

SLIDER ARM ASM.
CHAIN LOOPER SHAFT SLIDE ARM
SCREW 11/64-40 L=7

CHAIN LOOPER SLIDE BLOCK PIN
CHAIN LOOPER SLIDE BLOGK

_ GCHAIN LOOPER ROD (22MM)

STEP-SCREW D=7.24 H=8
BEARING B,

BRACKET ASM..

SCREW M5X0.8 L=12

BUSHING. REAR

_ GHAIN LOOPER SHAFT

DRIVING ARM

SCREW MSXD.8 L=12

SCREW

CHAIN LOOPER

PINLONG

DRIVING LINK .

SCREW 11/64-40 L=4

PIN.SHORT o
LOWER LOOPER BALL ARM BRACKET
SCREW M5 L=6

SCREW

BUSHING. FRONT

QIL. SEAL RING

CHAIN LOOPER DRIVING ARM ASM.
GHAIN LOOPER DRIVING ARM
SPRING PIN 2X&

WASHER

SCREW 15/64-28 L=118

SCREW 11/64-40 L= 6.5

UGy

(AR}
(R3]
(R}
(R}



& G0 §8 8.UPPER & LOWER LOOPER COMPONENTS




g MOG-3700
) 8.UPPER & LOWER LOOPER COMPONENTS

B2508-704-000 BUSHING. REAR 2

1

2 GS5-1031210-SH THRUST COLLAR ASM. D=10.32 W=1 2
3 SS-BARRNA1D-TP SCREW1/4-40 L=R 4
4 118-34702 BUSHING FRONT 2
5 121-22404 UPPER LOOPER SHAFT . B 1
é SM-6061200-SP SCREW o 2
7 03 ©S-1031210-SH THRUST COLLAR ASM. D=10.32 W=1 1
8 SS-86R0610-TP SCREW1/4-40 L=h . . 2}
9 115-44400 UPPER LOOPER GUIDE RETAINER 1
10 115-44517 UPPER LOOPER GUIDE 1
1 04 115-44301 UPPER LOOPER HOLDER 1
12 05 115-82103 UPPER LOOPER HOLDER 1
13 120-04503 UPPER LOOPER GUIDE FELT 1
14 121-23410 LOWER LOOPER SHAFT 1
15 $5-9090410-TP SCREW 1
16 120-04206 UPPER LOOPER GUIDE COVER . 1
17 04 123-A3R08 UPPER SPRING 1
18 SS-7060610-SP SCREW 3/32-56 L= 55 2
19 118-33308 UPPER |.LOOPER THREAD GUIDE 1
20 5S-4090615-SP SCREW 9/64-40 L=6 1
21 N2 B1422-804-AD0 PIN (A) 1
22 nm 123-83600 LUPPER LOOPER 1
23 C0-2020000-00 OIL WICK 01
24 D6 123-R3501 UPPER LOOPER 1
25 D4 123-75507 UPPER LOOPER ARM 1
26 88-9161210-TP SCREW 15/A4-28 1=11.8 1
27 S5-9080610-TP SCREW 9/64-40 L=5.5 1
28 05 115-82012 UPPER LODPER ARM 1
29 5§5-9151210-TP SCREW 15/64-28 L=11.8 1
an S§8-9090610-TP SCREW 9/64-40 L=5.5 1
a1 118-33506 . ... LOWER LOOPER THREAD TAKE-UP 1
32 121-24004 THREAD TAKE-UP. RIGHT 1
33 S§5-7110840-SP SCREW 11/64-40 L=7.8 1
34 S8-6080410-SP SCREW1/8-44 =4 1
35 118-31906 PIN 1
36 115-45100 o GAUGE 1
a7 121-24806 LOWER LOOPER SUPPORT ARM, 1
38 RO-0371801-00 RUBBER RING 1
39 121-23907 THREAD GUIDE. RIGHT 1
40 S5-309N610-SP SCREW 9/f4-40 | =6 1
41 121-23808 LOOPER THREAD TAKE-UP COVER 1
42 SM-4N40R55-SP SCREW M4 | =6 ) 2
43 . 118-33407 LOWER LOOPER THREAD GUIDE 1
44 $8-3090610-SP SCREW 9/64-40 =6 1
45 123-76952 OIL SHIELD ASM. 1
46 B250R-704-000 OIL SEAL . 1
47 B2530-704-000 UPPER LOOPER SHAFT RUBBER RING 1
48 SS-R0ANAR30-SP SCREWS/B4-40 | =6 4
49 118-33100 LOOPER THREAD GUIDE 1
50 $8-7090850-SP SCREW 9/64-40 L=8 1
51 118-80001 TRAVELING NEEDLE GUARD 1
52 SS-60BN440-TP SCREW 3/32-56 L=3.5 2
53 123-84202 . LOWER LOOPER - 1
54 SS-6090620-TP SCREW 1
55 123-TR705 LOOPER THREAD TAKE-UP. LEFT 1
56 S5-7110840-SP SCREW 11/64-40 L=7 8 1
57 PS-03N00R2-KH ) SPRING PIN 3X6 1
58 B2531-704-D0N WASHFR 1
59 S5-9151210-TP SCREW 15/64-28 L=11 8 1

01..FOR MOG-3714 / 02...SELECTING PART FOR FIT TOLERANCE / 03...FOR MOG-3704.MOG-3714 / 04..FOR MOG-3704 / 05..FOR MOG-3714,MOG-3716 / 06..FOR
MOG-3716 /






d u Kg yglgé;?é)l! FOOT COMPONENTS (1)

o No hot t
1 12115051 FOOT LIFTING LEVER STAND ASM. 1
2 12115002 _ FOOT LIFTING LEVER STAND 1y
3 121-15101 PRESSER FOOT LIFTING LEVER . . 1
4 121-15200 STOPPER "
5 §S.7110510-8P SCREW11/64-40 | =5 . 0D
B SD-0640241-SP .. HINGE SCREW D=68.35 H=2.4 51
7 PS-0300142-KH SPRING PIN 0.3 X 14 5}
8 121-15309 SPRING. _ ) ("
a SS-60RN340-SP SCREW 1/B-441=29 . . &)}
0 . .8S-4110715-SP SCREW 11/64-40 L=7 P 2
1 . 121-14718 PRESSER REGULATOR SCREW 1
12 121-15903 . v ... PRESSER SPRING 1

13 121-14807 PRESSER REGULATORNUT .. . . . 1
14 ) 122-88700 RRESSER REGULATOR SGCREW WASHER 1
15 SM-8040402-TP SCREW M4X0.7 L=4 1
16 RO-1100801-00 RUBBER RING 1
17 121-14906 PRESSER BAR COVER 1
18 RO-1100801-00 RUBBER RING 2
19 12373007 PRESSER BAR METAL 1
20 _ 121-14468 PRESSER BAR ASM. 1
21 §$8-8110510-SP SCREW11/64-40 L=5 1
22 B1534-804-000 PRESSER FOOT ARM HINGE SHAFT 1
23 121-13205 PRESSER FOOT SHAFT 1
24 . 121-13304 BUSHING sk
25 SS-6121510-8P . . . . . SCREW 3/16-28 L=15.0 1
26 11B-19414 LIFTING HOOK 1
27 _ SM-BOR120D-SP SCREW 1
28 NM-G060003-SC . NUT M& 1
29 118-19703 PRESSER FOOT ARM SPRING 1
30 121-13802 LIFTING ARM 1
31 88-6110710-TP o .BCREW 11/64-40 L= 6.5 1
a2 121-13452 PRESSER FOOT SHAFT THRUST ASM. 1
33 S$5-9151210-TP . SCREW 15/R4-28 L=118 1"
34 ) S5-71681040-SP SCREW1/4-241= 9.5 1
35 118-16315 LIFTING LEVER 1
36 118-19109 LIFTING LEVER SCREW - 1
a7 118-19208 : LIFTING LEVER SPRING 1
38 NS-6110420-SP NUT 11/64-40 1
39 88-7111410-SP SCREW11/64-40 L =14 1
40 B1529-804-000 PRESSER FOOT LIFTING LEVER 5TO 1



10.PRESSER FOOT COMPONENTS (2)

o
o
M~
o2
O]
Q
=




d u g MOG-3700

~No

T NI R WN -

[

03
04

04

02

a2z

02

121-14112
122-53811
123-81059
116-80600

_116-51304

116-80501
B1508-804-000
116-80709
SS-60R0340-SP
88-6090650-SP
88-7080520-SP
115-22802
123-81158
116-51304
117-00101
120-10807
B1508-804-000
B1510-814-000
B1511-814-000
85-60680210-SP
S8-6060440-TP
S5-6090650-SP
§5-7080520-SP
115-22802

. 123-81257

121-57319
123-81208
123-81307
121-68407
121-6R506
123-81406
119-30708
B1514-816-000
SS-6090650-SP
SS-606034D-SP
B1 ﬁ?R-RGd»-DﬂQ-A_
S8-7060510-SP
WP-N350516-SD
88-708052()-SP
121-68803

10.PRESSER FOOT COMPQONENTS (2)

PRESSER FOOT ARM
PRESSER FOOT ARM
PRESSER CONNECTION
STITGH TONGUE
PRESSER FOOT HINGE
PRESSER FOOT
SPRING

REAR PRESSER FOOT
SCREW3/32-56 L= 2.5,
SCREW/64-40 L=6
SCREW 1/8-44 1 =4.9
FINGER GUARD
PRESSER FOOT GCOMPL.
PRESSER FOOT HINGE
STITCH TONGUE
PRESSER FOOT

REAR PRESSER FOOT
SCREW3/32-66 L= 1.9
SCREW 3/32-56 L=3.5
SCREW9/64-40 L=6
SCREW 1/8-44 L=4.9
FINGER GUARD

PRESSER FOOT ASM.
PRESSER FOOT HINGE ARM
FRONT PRESSER (FOR 16)
REAR PRESSER (FOR 16}
PRESSER FOOT HINGE
PRESSER FOOT ARM SPRING
CLOTH PRESSER
PRESSER FOOT HINGE PIN
SCREW

SCREWA/A4-40 =6
SCREW3/32-56 L= 2.5
STOPPER

THREAD TRIMMER
SCREW 3/32-56 L=4.8
WASHER 3 5X6X0.5

SCREW 1/8-44 |.=4.9

FINGER GUARD

(&R}
(&)

in
in
in
in
(R}
1
1)
1
(R}
i1y

(13
1
1
(1}
1)
M
3}
1
1)
1)



MOG-3700
11.THREAD TENSION COMPONENTS

| = 1 @ 411” @ I @
i (!

2y 511




d u Ks :‘:O'IFI“-I-I:-I,ETD TENSION COMPONENTS

- No. - Parts L
1 SM-4050855-SP SCREW 1
2 B83113-352-000 MOUNTING BRACKET o 1
3 B2401-816-000 LOOPER THREAD GUIDE TUBE . . ; : 1
4 B2402-716-000 LOOPER THREAD GUIDE TURE GUIDE 1
5 88-5150510-8P ... SCREW15/64-28 L=5 Lo . . 1
6 115-60852 TENSION CONTROLLER ASM.. R WL B 1
7 B2314-019-000 TENSION POST NUT 1
8 ) B3120-125-000 ROTATING STOPPER ) ) o ) n
9 B2017-372-000 ) TENSION SPRING NO.1 ; . m
1n B3126-012-000 . THREAD TENSION DISK ) 21
11 B3120-352-000 _THREAD TENSION SPRING FELT . B 1
12 115-50803 THREAD TENS!ON POST. - 2 m
13 115-60308. .. .. . THREAD GUIDE I n
14 121.20808 THREAD GUIDE A : . 1
15 S8-4090415-5P SCREW 9/64-40 L=4 3
16 . 121-21000 THREAD GUIDE B 1
17 . 121-20804 THREAD GUIDE BASE 1
18 121-21109 ) THREAD GUIDE HOOK 1
19 SD-0600341-TP HINGE SCREW D=h.0 H=3.4 1
20 PS-0200052-KH SPRING PIN 2.3X5 1
21 b 123-47555 LOWER THREAD GAM COMPL. 1
22 . B2202-818-000 SHAFT 1
23 §S8-8110410-TP SCREW 11/64-40 L= 3.5 2
24 121-21208 ) THREAD GUIDE 1
25 ... .88-4110515-8P SCREW 11/64-40 L=5 TR ; a
26 121-21307 THREAD GUIDE SPRING 1
27 WZ-0640312-K0 WAVED WASHER 1
28 S5-4090415-SP ; SCREW 9/64-40 |_=4 1
29 122-54405 CENTER THREAD GUIDE 1
an 58-4110715-SP ... SCREW 11/64-40 L=7 2
M 122-54850 THREAD TENSION SPRING COMPL. . 1
32 119-56901 THREAD TENSION KNOB. YELLOW 1
a3 . B3112-704-000 TENSION SPRING BUSHING . n
34 B3102-804-000 ) .. TENSION SPRING. YELLOW : L w e : m
35 119-57305 TENSION DISC PRESSER ; n
36 B3120-704-000 THREAD TENSION SPRING FELT. . . o (1
37 122-54504 THREAD TENSION DISK B R ] 6]
38 122-54603 THREAD TENSION RUBBER' n
39 B3105-804-000 TENSION POST . o n
40 o 122.54751, THREAD TENSION SPRING JUNGTION . 1
a1 119-56703 THREAD TENSION KNOB. RED 1
42 B3112-704-000 TENSION SPRING BUSHING e e (&)}
43 B3101-804-000 " -......TENSION SPRING. RED mn
44 119-57305 TENSION DISC PRESSER n
45 B3120-704-000 THREAD TENSION SPRING FELT ) (n
46 122-54504 THREAD TENSION DISK . . - 2
47 122-54603 THREAD TENSION RUBBER 4]
48 B3105-804-000 i TENSION POST . ) 50
49 123-76554 THREAD TENSION SPRING 1
50 119-67107 THREAD TENSION KNOB. PURPLE 1
51 B3112-704-000 TENSION SPRING BUSHING o It
52 115-50100 TENSION SPRING. PURPLE : A i
53 ) 119-57305 TENSION DISC PRESSER . . 5 . m
54 B3120-704-000 . THREAD TENSION SPRING FELT o n
55 . 122-54504 THREAD TENSIONDISK, ... .. . ... _— 2
56 122-54603 .. THREAD.TENSION RUBBER o Sy i
&7 B3105-804-000 TENSION POST o ) m
58 122-55451 THREAD TENSION SPRING ASM 1
59 119-57206 THREAD TENSION KNOB. GREEN ) m
an B3112-704-000 TENSION SPRING BUSHING — m
a1 ) 115-50200 TENSION SPRING. GREEN AR U 4 )
62 119-57305 oo TENSION DISC PRESSER N NEN
63 B3120-704-000 THREAD TENSION SPRING FELT m
64 122-54504 THREAD TENSION DISK 2
65 122-54603 THREAD TENSION RUBBER ! s ; m
66 B3105-804-D00 TENSION POST m
67 B3108-704-000  THREAD GUIDE 1
[3:] 8§8-7110710-5L SCREW 11/64-40 L=7.0 1



. MOG-3700
i 12.UPPER KNIFE COMPONENTS




§ B MOG-3700
. 12.UPPER KNIFE COMPONENTS

1 01 118-23804 CRANK PIN G 1
2 121-32262 FEED FORKED ARM ASM. ) 1
3 SM-6061402-TP SCREW M& L=14 ) m
4 121-32502 BUSHING. REAR 1
5 CS-111101E-SH _COLLAR ASM, D=11.11 W=10 o 1
K SS-8660330-SP SCREW1/4-40L=30 . - 2
7 121-32304 KNIFE DRIVING ARM SHAFT 1
B DB §8-4DRO310-SP SCREW 3/32-861=25 1
] 115-65801 s s . UPPER KNIFE GUIDE SHAFT 1
10 115-66809 _OILSEAL 1
1" 121-32403 . BUSHING. FRONT 1
12 D2 SS-A111040-8P SCREW 11/64-401L=95 1
13 N2 121-33302 e e UPPER KNIFE SUPPORT A 1
14 10 11B-45609 ) KNIFE 1
15 07  SS5-9080813-TP SCREW 9/64-40 L=8 1
16 07 WP-0370316-SD WASHER3.7X8X0.3 1
17 11 120.04909 KNIFE 1
18 03 120-04800 UPPER KNIFE SUPPORT 1
19 03 55-A111610-SP SCREW 11/64-40 L=16. 1
20 04 115-98000 UPPER KNIFE SUPPORT 1
21 09 115-65900 UPPER KNIFE 1
22 DR B4111-804-00E UPPER KNIFE 1
23 0B 11565702 WASHER 1
24 06  SS5-4060310-SP SCREW 3/32-66 1L.=2.5 1
25 06 115-A5504 UPPER KNIFE PRESSER PLATE 1
26 09  115-R5603 UPPER KNIFE COVER 1
27, 04  SS5-9111610-SP SCREW 11/64-40 L=16 . 1
28 05 115-65405 . ... .. .. .UPPER KNIFE SUPPORT 1
29 05  $5-9112420-TP SCREW 11/64-40 L=24 1
30 05  S5-7092110-TP SCREW 8/64-40 L=21 1
31 05  NS-6090310-SP NUT9/64-40 1

01..SELECTING PART FOR FIT TOLERANCE / 02...FOR MOG-3704.MOG-3714(FOR JAPAN) / 03...FOR MOG-3716(FOR JAPAN) / 04..FOR MOG-3704,MOG-3714(FOR
EXPORT} / 06...FOR MOG-3716(FOR EXPORT) / 06...FOR EXPORT / 07..FOR JAPAN / 08..FOR MOG-3714(FOR EXPORT) / 09..FOR MOG-3704, MOG-3716(FOR EXPCRT)
/ 10...FOR MOG-3714(FOR JAPAN) / 11..FOR MOG-3704.MOG-3716(FOR JAPAN) /

&



MOG-3700
13.LOWER KNIFE COMPONENTS




dqu :';OL%\?JQ; KNIFE COMPONENTS

No finote i o Pai No i 1
1 ' §8-2110910-51 SCREW 11/64-40 L=9 2
2 01 R4300-JOM-LOD THROAT PLATE 1
3 118-06304 ... PLUG 2
4 02  R430&-JNH-J00 THROAT PLATE 1
Lo 5 118-08304 PLUG o e 2
& 03 R4B12-J0H-LOO . THROAT PLATE (FH6-70V 1
7 118-06304 PLUG 2
8 118-04606 = _ RUBBER PLUG 1
8 123-78303 THROAT PLATE BASE B RETAINER 1
10 04 123-77552 e 1
1 03 123-77586 LOWER KNIFE BRACKET ASM. i
12 . 88-R110610-TP . SCREW11/64-40 =6 . - 2
13 121-33211 SPRING STOPPER. . 4]
14 118-06304 PLUG = . i ] £}
15 $8-7110720-SP SCREW1 1/64-40 L=7 2oL - m
16 118-46607 _SPRING REAP—— m
17 121-32619 ) ... LOWER KNIFE BRACKET o m
18 . 123.78105 THROAT PLATEBASEA n
19 . WP-0621036-SP WASHER A e m
20 121-03701 RUBBER PLUG B ; mnm
21  121-03602 RUBBER PLUG A o ItN
22 04 121-32700 o LOWER KNIFE SLIDE STUD . o M
23 $8-9111010-SP SCREW 11/64-40 L=8.5 mn
24 123.77602 LOWER KNIFE PRESSER 1)
25 . 123-78204 LEVER SHAFT . m
26 04 1237771 ROTATING STOPPER m
27 58-7080710-SP SCREW 9/684-40 L= 6.8 2
28 03 123-77800 LOWER KNIFE SLIDE SHAFT ItN
29 03 123-77908 ROTATING STOPPER TN
an 121-33708 HOLDER PIN . B &)
. ..88.7151120-8P SCREW15/p4-28 L=11 W e R LN IEN
32 121-02950 LEVER ASM. m
a3 121-03107 o RUBBER PLUG [N
34 123-7R006 . ..8SPRING . ;! : 2 M
35 118-48603 THROAT PLATE BASE C 1
36 SM-4051055-SP . - SCREW = 2
37 (15686502 e . LOWER KNIFE 1
38 SS-6151440-SP SCREW15/64-28 L=14 2
309 118-47100 NEEDLE GUARD HOLDER 1
40 01 11890100 o NEEDLE GUARD 1
41 85-7110840-SP SCREW 11/64-40 L=7.8 1
42 S3-7080610-8P SCREW09/64-40 L=8 1
43 02 118-90308 NEEDLE GUARD . 1
44 03 120-15301 NEEDLE HOLDER 1
45 03 120-15400 NEEDLE HOLDER 1
46 03 SS-70R051D-SP SCREW 3/32-56 L=4 8 ) e 2
a7 03 123-84508 NEEDLE HOLDER 1
48 03 §8-708051D-SP SCREW 9/64-40 L= 4.6 1
ag S88-611061D-TP SCREW11/64-40 L=6 2

01..FOR MOG-3704 / 02..FOR MOG-3714 / 03..FOR MOG-3716 / 04..FOR MOG-3704.MOG-3714 / 05..FOR MOG-3704.MOG-3716 /



MOG-3700

14.LUBRICATION MECHANISM COMPONENTS




1 122-55550

2 122-55501

3 118-40303

a4 118-40402

5 122-55600

3 122.56103

7 118-41855

B . 88-8110410-TP
[} SS-60ANR10-SP
10 S0-1150453-MZ
1 30-1150451-M2
12, 5 122-55709
13 122-55808

14 122-56004

15 SQ-0000451-MZ
18 50Q-1150441-5D
17 118-40600

18 SM-6061802-TP
18 WP-0R51056-SH
20 121-30100

21 121-30200

22 ... . SM-4050RH5-5P
23 122-65807

24 NS-6110310-SP
25 S0-1110451-M7
26 121-29854

27 121-29904

28 121-30001

29 121-29805

an SM-40R0801-SE
31 114-04704

32 SM-B050402-TP
a3 121-30308

34 121-30407

35 TA-0400301-M0
36 01 118-41608
37 .02 120-04404

38 118-34603

39 122.52706
an BP-3000002-00
41 BP-3000002-00

MQOG-3700
14 LUBRICATION MECHANISM COMPONENTS

OIL PUMP ASM.

OIL PUMP PINION
GEAR PUMP SHAFT

WQORM GEAR o
OIL PUMP SHAFT LARGE ASM.
SCREW 11/64-40 L= 3.5
SCREW 9/64-401=75

. CONNECTING SCREW
. CONNECTING SCREW

PUMP NET ;
PUMP NET SUPPORT
0IL TUBE HOLBER
CONNECTING SCREW
CONNECTING SCREW

WORM

. SCREW M6 L=18

WASHER 6.5X11X1

Ol GAUGF

RUBBER PACKING
SCREW

OILING EXIT SUPPORT
CONNEGTING SGREW .
FLOAT ASM.

. QIL GAUGE BAR

FLOAT SUPPORT
FLOAT

LSCREW. ...

OIL WICK
SCREW

OILING PIN

OIL FELT

PLUG D=4X4.5 =3

UPPER LOOPER GUIDE QIL FELT.

OIL SUPPLY BUSH
OIL SUPPLY FELT
VINYL PIPE
VINYL PIPE

01...FOR MOG-3714.MOG-3716 / 02...FOR MOG-3704 /

)}
"
M
[}
1
(A
21
2
(&)}
()]
N
(N

N o= o= NN - e

[&h}
1y



MOG-3700 :
15.8EMI-SUNKEN TYPE TABLE COMPONENTS

29



aBEEBCE o

15.8EMI-SUNKEN TYPE TABLE COMPONENTS

‘Part :
119.53400 " TABLE (SEMI-SUNKEN)

- No- | not

1 1
2 01 1988702 BOLTA 4
3 02 11571601 : ABONT vstsonie ol. Blueron 36 COUMSENUSIG TN B L e e 4.
4 123-41954 CLOTH WASTE CHUTE ASM, 1
5 . 123418905 CLOTHWASTE CHUTEISEMI-SUNKENY . n
6 12381806 ... . GLORLWASTEGHUTE: | s S oo e e M 2]
7 SK-2351600-SC WO0OD SCREW D=3.5 L=16 3
B S85-A09D630-8P . SCREWS/B4-40 =6 RIS o s LS 5

o 03 S8.5110710-SP SCREWITBAANLET. i o s s <oihe 3 18 SRS 2
n . 03 SK-2351600-SC WOOD SCREW D=35 L=16. 3
1" . 11B-60815 . CASEISPANGE. & & feh o s U e o et meo 1
12 118-40411 . GOOLING FAN CASE 1
13 . ..115:71403 RUBBER GUSHION. 4
14 . 11849601 SPACER. b 4
15 118-49361 L __FRAME SUPPORT PLATE ASM, 1
A6 WP-1102016-5C WASHER 11X21x2. 4
TG W8-1002560-KR .. SPRING WASHER10X18X2.5 4
18 NUT 3/8-18 4
19 DRAWER o 1
20 DRAWER SUPPORT 2
21 : . WOOD SCREW D=3.1 L=15 i
22 DB204-555-D00. . . . DRAWER STOPPER 1
23 03 121-35554 CLOTH WASTE CHUTE ASM. 1

24 ) 121-35505 CLOTH WASTE CHUTE SUPPORT. oo WS m
25 .. 119-82800 CLOTH WASTE CHUTEANLET .. ... ... L . 1
26 119-62009 CLOTH WASTE CHUTE. UPPER 1)
27 __S5-5080610-SP SCREW9/64-40L=6 . .. . . 3
28 NS-6090310-SP L .. NUT9e4-40 4 i . s i3
29 03 118-60002 CLOTH WASTE CHUTE LOWER(BENGH) 1

01...FOR JAPAN / 02..FOR EXPORT / 03..FOR JE /



MOG-3700
16.FULLY-SUNKEN TYPE TABLE COMPONENTS

40



ﬁ_ﬁqu MOG-3700

27 N1
28 0

34 01

40 m

01..FOR JE /

115-71809
115-71908
WP-1102016-5C
WS-1002560-KR
NS-6240630-SN
115-71403
118-49379
118-49361
118-50906

SM-90B2513-GF

NM-6080600-SM
WP-N850002-SC
119-60259
119-60200
ST-6030821-0A
118-50401
119-60309
85-6090420-8P
118-60609
118-50500
WP-0370316-SD
ST-6030821-0A
8§5-6110710-5P
118-49411
11B-50815
§8-5110710-8P
SK-2351600-SC
$S-6080630-SP
111-55108

. 112-55207

SK-3311500-5C
DA204-555-D00
121-35554
121-355805

.118-62800

118-62909 -
58-5090610-SP
NS-6080310-SP
118-60002

16 FULLY-SUNKEN TYPE TABLE COMPONENTS

TABLE ASM.
BOLT G

BOLTD

WASHER 11X21X2

SPRING WASHERAOX18X2.5

NUT 3/8-18

RUBBER GUSHION

FRAME SUPPORT PLATE ASM.
FRAME SUPPORT PLATE ASM.
FRAME SUPPORT AUXILIARY PLATE
SGREW MB L=25

NUT M8

WASHER 8.5X18X1.6.
CLOTH CHUTE ASM,
CLOTH WASTE CHUTE
_SCREW D=3-24 L=8

CLOTH WASTE CHUTE HOLE
SCREW 9/64-40 L=4.0
RUBBER
SPRING
WASHER3.7XBX0.3
SCREW D=3-24 L=8
SCREW11/64-40 L=7
COOLING FAN CASE
CASE SPONGE
SCREW11/64-40 L=7
WOOD SCREW D=3.5 L=16_
SCREWO/R4-40 L=
DRAWER )
DRAWER SUPPORT
WOOD SCREW D=3.1 L=15
DRAWER STOPPER
CLOTH WASTE CHUTE ASM.
GLOTH WASTE CHUTE SUPPORT
CLOTH WASTE CHUTE INLET

. CLOTH WASTE CHUTE. UPPER
SCREWO/64-40 L=6
NUT9/64-40 . )
CLOTH WASTE CHUTE.LOWER(BENGH)

1
2
2

-
™)

(3]
(0]
4
[£))
4)

m
[P
(0]
4}
2)
1
1y
1y

NS

- H AN =W N = -

(R}
n
1
3
3



MOG-3700
17. THREAD STAND COMPONENTS (FOR MOG-3704,MOG-3714)




119-69458

1

2 111-85352

3 111-85402

4 NM-B0S0001-SE
5 _B3311-704-000
é 111-85204
7 B3305-704-000-A
8 SM-4051405-SE
9 NM-B050001-SE
10 B3309-704-0A0
11 B3311-804-000
12 $8-7110540-5P
13 B3309-704-000
14 B3304-704-000-A
15 SM-R053000-SE
16 NM-B050001-SE
17 111-85105

18 111-85501

19 B3320-704-L00-A
20 B3311-012-000
21  111-85006

22 NM-B050001-SE
23 83317-704-000
24 WP-1612616-SE
25 MAQ-11532000
26 SM-4051405-SE
27 ™M 119-69953

28 SK-3382001-SE
29 BA318-704-LO0N-A
an SM-6061610-8C
31 B3311-704-000
32 119-89573

33 B3319-704-LO0
34 111-85204

35 BA305-704-000-A
36 NM-6050001-SE
a7 SM-4051405-SE
a8 B3309-704-0AD
a9 B3311-804-000
40 5S-7110540-SP
41 B3308-704-000
42 B3304-704-000-A
43 SM-6053000-SE
44 NM-6050001-SE
45 111-85105

48 111-85501

a7 B3320-704-L00-A
48 B3311-012-000
49 _ 119-66504

50 NM-B050001-SE
51 119-69508

52 B3317-704-000
53 WP-1612616-SE
54 B3321-704-L00
65 SM-4061201-SE
56 NM-B0B0001-SE
57 MAQ-11532000
58 B3321-704-LOB

MOG-3700
17.THREAD STAND COMPONENTS (FOR MOG-3704 MOG-3714)

THREAD STANDING DEVICE ASM.

THREAD GUIDE ASM
THREAD GUIDE ARM JOINT
NUT M5

SPOOL REST RODCAP.
SPOOL REST ROD.UPPER
SPOOL REST ROD JOINT
SCREW M5 L=14

THREAD GUIDE ARM ASM.
LOWER THREAD GUIDE
SCREW11/64-40 L=5
THREAD GUIDE ARM.
THREAD GUIDE ARM HOLDER
SCREW M5X0.8 L=30

NUT M5

SPOOL REST ROD.LOWER
SPOOL RETAINER
SPOOLPIN. .. ... .
SPOOL REST GUSHION
SPOOL REST ARM

NUT M5

NUT

WASHER 16X30X2.6

CORD STAPLE. ...
SCREW M& L=14

THREAD STANDING DEVICE ASM.

SCREW D=3.8 L=20
THREAD GUIDE ARM JOINT
SCREW M6 L=16 :
SPOOL REST ROD CAP
SPOOL REST ARM A ASM.
THREAD GUIDE

SPQOOL REST ROD.UPPER
SPOOL REST ROD JOINT
NUT M5

..SCREW M5 L=14

THREAD GUIDE ARM ASM
LOWER THREAD GUIDE
SCREW11/64-40 L=5
THREAD GUIDE ARM
THREAD GUIDE ARM HOLDER
SCREW M&6X0.8 L=30

NUT M5

SPOOL REST ROD.LOWER
SPOOL RETAINER

SPOOL PIN

SPOOL REST CUSHION
SPOOL REST

NUT M5

SPOOL REST ARM A

. NUT

WASHER 16X30X26. . . .
SPOOL REST ARM SUPPORT. A
SCREW M6 L=12

NUT M6

CORD STAPLE

SPOOL REST ARM SUPPORT. B

01...SPECIAL ORDER PART FOR LARGE SPOOL THREAD STAND (FOR JE) /

4}
(4}
{4y
[R)]
1}
1
¥4}
(2
1
(1
n
n
n
m
(a3}
(KA]
(4)
4y
i1
2y
4y
1y
2y
3
4y

2y
£
(4)
1y

M

(1

1)
(2}
(2}
(3
N



(=]
o
~
o
Q
o}
=

18.THREAD STAND COMPONENTS (FOR MOG-3716)

—
—

Vi

A




T e R e

120-27850 THREAD STAND ASM. 1

1
2 B3321-704-L0OB SPOOL REST ARM SUPPORT. B m
a 119-69508 SPOOL REST ARM A 4\
4 B3319-704-LON THREAD GUIDE (5)
5 B3311-704-000 SPOOL REST ROD CAP ) ) (&)
8 B3318-704-L00-A THREAD GUIDE ARM JOINT (41
7 SM-B061610-8C SCREW M6 L=16 4)
8 B3309-704-0A0 THREAD GUIDE ARM ASM. o M
9 SM-BN53000-SE SCREW M5X0 8 L=30 M
10 B3304-704-000-A THREAD GUIDE ARM HOLDER 1
11 NM-8050001-SE _NUT M5 &3
12 B3309-704-000 THREAD GUIDE ARM [E8
13 B3311-804-000. LOWER THREAD GUIDE : _ [E8}
14 S§5-7110540-SP SCREW11/64-40 L=5 . T8
15 111-85204 SPOOL REST ROD.UPPER "
16 NM-6050001-SE NUT M& . 2)
I B3305-704-000-A SPOOL REST ROD JOINT | 58
18 SM-4051405-SE SCGREW M5 L=14 ) ) [l
19 111-85105 . SPOOL REST ROD.LOWER m
20 111-85501 SPOOL RETAINER 15)
21 B3320-704-L00-A SPOOL PIN 15)
22 B3311-012-000 SPOOL REST CUSHION 15}
23 119-AB504 SPOOL REST (5)
24 NM-6050001-SE NUT M5 o - (5)
25 NM-R0BN0N1-SE _NUT M6 ) . 2\
26 SK-3382001-SE SCREW D=3.8 L=20 2
27 SM-4061201-SE SCREW M6 L=12 ; 2)
28 B3321-704-L00 SPOOIL REST ARM SUPPORT. A . m
29 B3317-704-000 NUT &)
30 WP-1612616-SE .. .. WASHER 16X30X2.6 2)
31 MAO-11532000 CORD STAPLE T k)]
32 01 119-70050 THREAD STANDING DEVICE ASM. 1
33 . B3321-704-L0OB SPOOL REST ARM SUPPORT.B M
34 MAO-11532000. CORD STAPLE 3
35 SK-3382001-SE SCREW D=3.8 L=20 ) 2\
36 119-69474 THREAD GUIDE ARM B ASM. M
a7 . . 13.3.319.—704wLﬂg THREAD GUIDE 3 ; (&4}
38 119-69573 SPOOL REST ARM A ASM. 2)
a9 B3319-704-L00 THREAD GUIDE 14)

40 119-69409 THREAD GUIDE ARM B M

41 119-A9508 SPOOL RFST ARM A 2

42 B331R-704-L00-A THREAD GUIDE ARM JOINT ;)

43 SM-6061610-SC SCREW Mé& L=16 o 6

44 B3311-704-000 SPOOL REST ROD CAP 1

45 111-85204 SPOOL REST ROD.UPPER 5

46 B3305-704-000-A SPOOL REST ROD JOINT . 5l

47 NM-6050001-SE NUT M5 (2

48 _ _SM-4051405-SE SCREW M5 L=14 R 2

49 B3309-704-0A0 y THREAD GUIDE ARM ASM. o ) m

50 B3311-804-000 LOWER THREAD GUIDE i
51 55-7110540-SP SCREW11/64-40 L =5 &0
52 B3308-704-000 THREAD GUIDE ARM . ) m
53 B3304-704-000-A THREAD .GUIDE ARM HOLDER . . i m
54 SM-B8053000-SF SCREW M5X0.8 L=30 ) 5L
55 NM-B050001-SE NUT M85, s m
56 111-85105 SPOOL REST ROD LOWER . m
57 111-86501 SPOOL RETAINER (5)
58 B3320-704-L00-A SPOOL PIN (5}
59 B3311-012-000 SPOOL REST CUSHION 15}
60 119-6504 _SPOOL REST (5}
A1 NM-6050001-SE NUT M5 R (51
62 B3317-704-000 p : NUT 1
A3 WP-1612616-SE WASHER 16X30X2.6 2)
A4 B3321-704-L0N SPQOL REST ARM SUPPORT. A n
65 SM-4061201-8E SCREW MG | =12 2
66 NM-B0RDON1-SE NUT M6 2)

01..SPECIAL ORDER PART FOR LARGE SPOOL THREAD STAND (FOR JE) /



MOG-3700
19.LIST FOR INFORMATION OF CHANGE

As to the place changed, refer to the corresponding Rev.No.

When previous parts(Obsoleted part)and new parts{(Added parts)are
not interchangeable with each other:

In this case,even obsoleted parts(D.)can be ordered with the
obsoleted part number,so select the parts with changed dates and
place your orders. :

TREMIL, H%Rev. No. [rT8BFRY,

T AT CHiRanSE&TH. O o
RROLBUADVEENEAL. HREN-SETH, JHITEST 29281003

No. 1144-- ..Rev.No.

*A:Added partsEmNyR/D:0bsoleted partsyRPL/E:Erratumif

" Rev.[PagelRef. Farts No. Rev.[PagelReT. Parts No.
* No. g No. & & * |No. B No. & &
D | 01 4| 06|121-01960
D[ 01 4 10|/CM-5002000-01
D | 01 41 11]|CM-5002000-01
D[ 01 6| 21]|121-25001
D | 01 6| 23[121-22313
D | 01 6| 28|121-25001
D! 01 6 30(121-23311
D) 01 6 34|121-25001
DJ 01 6 36 (121-20101
D 01 6| 43|118-11502 A 02 6|-43[(122-80103
D |01 8 8 | M1420-5B1-100 Al 02 8 8|MD0O-50051800
D | 01 8 16 (121-10219 Al 02 8 16 (121-102217
D[ 01 8| 19|85-8040602-TFP Al 02 8] 19 |SM-8040612-TFP
D[ 01 8 42 |M1420-5B1-300 Al 02 8 42 |MD0O-50052100
D[ 01 8| 44 {M1420-5B1-300 A 02 8| 44 |MD0-50082100
D | 01 8| 45(123-78808 A 02 8| 45)123-78816
D| 01 8 46 |1123-78907 A 02 8 46 1123-78915
D | 01 8| 47(123-79004 A 02 8| 47(123-79012
D | 01 22| 21|B2201-816-000 Al 02 22| 21|123-47555
D | 01 26 8|118-04408




